Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
.dust-tight seal. An internal 3-point latch and 316SS padiocking Powerglide handie shall be provided.
Enclosures shall be unpainted, with a smooth brushed finish. Enclosure shall include a painted white mild
steel (12 gauge) sub-panel mounted with collar studs. Manufacturer shall be Hoffman or approved equal.
Control panel shall be mounted to the unit.

All control panel wire shall be 16 AWG multi-strand machine tool wire (MTW) minimum, with PVC
insulation.

Wiring inside the control pane! shall be run in PVC wiring duct rated for continuous temperatures up to
122°F. Devices mounted in the enclosure door shall have wires run in spiral wrap to avoid pinch points
when opening and closing the door.

Control components mounted intemal and external to the enclosure shall be mounted with stainless steel
hardware and clearly labeled with a plastic identification nametag. The tag shall be white with black
lettering.

Laguna Vista

13200 -9



CONTROL RELAYS

UL listed control relays for general control purposes shall be supplied with a pilot light to indicate when the
coil is in an energized state. The relay socket shall be panel or DIN rail mounted inside the enclosure.
The relays shall provide the following ratings: 120VAC coil, 10A contact rating (thermal), 250 VAC
insulation rating, 5 million mechanical life cycles and an operating temperature of -22°F to 131°F. Relays
shall be Allen Bradley 700-HK, Square D, or approved equal.

GROUND FAULT DUPLEX RECEPTACLE

A UL listed ground fault circuit interrupter (GFCI) duplex receptacle shall be provided within the panel for
instrument (e.g. programming terminal, modem, etc.) use only. The receptacle shall be protected with a 5
Amp circuit breaker. The receptacle shall carry a 20A / 125VAC rating. The electro-mechanical circuit
interrupter shall be double-pole and trip free (GFCI protection and shall not be overridden by holding reset
button). Built-in transient suppression shall protect GFCI's internal circuitry from voltage transients
Receptacle shall be Hubbell DRUBGFI20 or approved equal.

HIGH FREQUENCY NOISE FILTER

A UL listed active tracking filter shall be provided to protect the PLC and HMI power feeds from high-
frequency noise and low-energy transients. It shall be designed for a single phase input voltage of
120/240VAC operating at 47 - 83 Hz. The unit shall reduce normal mode transients to plus or minus 2
voits, provide surge capacity of 45,000 amps and protect in all modes {Line to neutral, line to ground and
neutral to ground). The noise filter shall be an Islatrol IC+ or approved equal.

24 VOLT DC POWER SUPPLY

A UL listed, industrial grade, compact power supply shall be supplied to provide 24 VDC power to such
rated components. The power supply shall be DIN rail mounted and functional with 120 or 230 VAC
(single and three phase) incoming control power. The power supply shall have a green LED which shall
be illuminated when output voltage is “OK™. The unit shalt provide for internally fused input connections
and operate in a temperature range between 14°F and 158°F. The power supply shall be an Allen-
Bradley 16086 or approved equal.

OPERATOR DEVICES

UL listed operator devices (pushbutton and selector switches) shall be mounted through the control
encliosure door for manual operation of the filter system. Transformer type pilot lights and illuminated
pushbuttons shall be provided for indication of an operation status. Color coding shall be applied as
required and is as follows:

Amber - Alarm active, caution
Green - Valve open, motor running
Red - Valve closed

White -Information

All operator devices shall be 30.5mm style, NEMA 4X rated, oil and water tight with finger safe guards
located on the contact blocks to prevent accidental contact with wire connections. Operator device
function shall be identified with an engraved white gravoply nameplate with black letters. Operator
devices shall be Allen-Bradley B00H, Square D, or approved equal.

PROGRAMMABLE LOGIC CONTROLLER

Automatic operation of the Filter shall be controlled through a programmable logic controller (PLC)
mounted inside the main control panel. The PLC components shali consist of a panel mounted controller
with integral power supply and base 1/0 (20 DI, 12 DO, 4 Al, 2A0), and expansion discrete/analog /O
modules as required. Each controller has two serial ports with DF1/DH485/Modbus RTU/DNP3/ASCI!
protocol support and a built-in Ethernet port to which supports Ethemet/IP peer-to-peer messaging. The
controller is also has embedded web server functionality, All input and output points supplied (including
unused} shall be wired to terminal blocks. Processor design characteristics shall include: 10K user
program/10K user data memory size, 0.7 ms/K typical scan time, real-time clock, battery backed RAM and
an operating temperature range between -4°F and 140°F. The PLC processor shall be an Allen-Bradley
MicroLogix 1400.

Laguna Vista
13200 - 11



PART 3 - EXECUTION

3.01 GENERAL

A

The fiters shall be installed in accordance with the system manufacturer's
recommendations as approved by the Engineer.

Interconnecting piping, electrical connections, access stairways, walkways, rating and
handrails shall be provided by the installing contractor as detailed on the drawings and
specifications. Winterization such as piping insulation or heat tracing/heat tape shall also be
provided by the contractor as specified.

Filter manufacturer shall provide adequate crating and protection for the filter and
components for shipping to the project site. Contractor shall inspect crating and packaging
for signs of damage during shipping and report any damage to the filter manufacturer prior
to uncrating or removing damaged packaging. Failure to notify equipment supplier of crate
or delivered damage may nullify equipment warranty.

Lifting and installation instructions shall be provided to the contractor as part of equipment
delivery.

3.02 SERVICE

A

The filter equipment manufacturer shall provide a factory trained field service representative
to inspect the installation and supervise the initial operation of the filter equipment. In
addition, the field service representative shall instruct the owner's personnel in the proper
operation and maintenance of the filter equipment and provide process assistance. As a
minimum, the field service representative must be available for 3 days of service in 1 trip.

The field service representative shall submit to the Engineer a written report stating that the
filter system has been checked and is suitable for operation.

PART 4 - WARRANTY

401 GENERAL

A

Laguna Vista

The equipment shall materially conform to the description in this specification and contract
documentation and shalt be free from defects in material and workmanship. Warranty
periods are 18 months from shipment or 12 months from beneficial use, whichever ocours
first.

END OF SECTION 13200

13200 - 13



~
(.

M

-~

LAGUNA VISTA WWTP FLOW DIAGRAM

REUSE UFT PUMP

)
¥

-

CLOTH MEDIA
FILTER

TYPE 1 RECLAIMED
WATER EFFLUENT

\ — — —
.—-O . rd
LANDALL
AERATION BASIN mw.ﬁﬁ_mmam CLARIFIERS murwﬂ%
_zﬂﬁﬂmy. y OXIDATION DITCH BOX No. 1 & 2 CHAMBERS _
V N . . ) I i ™ S
e v\\ . @ _|m_ . g \VA, " “PLANT
BAR 4 PARSHAEL EFFLUENT
SCREENS _ FLUME
AN \ H
O] x40
RETURN bn..:<>w.m_u SLUDGE PUMP : AERATION AND DIGESTER \ _
! BLOWERS ]
Y - L |
/ _ _WASTE hmuk_zmlulmfrcumm\.mm)_zlﬁ
UFT ¥
STATION -
,\H :rl_ T mawu?ﬂmlmmdﬁm SAND \ \ LANDFILL
q AEROBIC DICESTER *
MAP KEY
f——=] waup m
=] ar
RN LAGUNA MADRE WATER DISTRICT _|l>'_
13 LAGUNA VISTA WASTEWATER TREATMENT ;mcz@%mm
gk PLANT R
— FLOW DIAGRAM o R




I

Attachment TR-1.0 (2}(A)
Laguna Madre Water District
Laguna Vista Wastewater Treatment Facility
Treatment Process Description

The Laguna Vista Wastewater Treatment Facility is an activated sludge process plant operated in
extended aeration mode (Oxidation ditch). Treatment units include a bar screen, influent/effluent
measuring devices, aeration basin with surface aerators, clarifiers, scum removal, return sludge
pumps, drying beds, chlorine contact chamber, chlorination facility, a cloth media filter, and a
standby power system. The original facility construction was completed in May 2005, In July
2013, the District completed Reuse Improvements via Reuse Authorization No. 1214069-001
and began delivery of Type I Reclaimed Water to South Padre Island Golf Community. Only a
partial amount of flow is diverted to the cloth media, and the wastewater treatment facility
continues to operate as follows:

Raw wastewater enters the plant’s headworks through a 12" force main into a manually cleaned
bar screen having a 30 degree slope and openings not more than 34 of an inch; a means of
measuring effluent flow is provided for this facility; the flow then goes into the aeration basin
{oxidation ditch), the basin has a hydraulic detention time of 20 hours based on design flow, two
rotors are provided each capable of supplying the required oxygenation capacity maintaining a
minimum velocity of 1.0 fps with one rotor out of service, the mechanical aerators are designed
to maintain a minimum dissolved oxygen concentration of 2.0 mg/l and provide sufficient
mixing; the flow is then split into two 46-feet diameter center feed scraper type clarifiers, scum
baffles and means for collection of the scum are provided, the scum collected is discharged back
to the head of the plant; the sludge pumps and piping for the return activated sludge (RAS) are
designed to provide variable underflow rates of 200 to 400 gpd/sq. ft and returned to the head of
the plant; part of the RAS is sent for digestion, the sludge stabilization is accomplished by the
extended aeration process with solids retention time of 26 days, the stabilized sludge is drawn
directly to any of the 6 sludge drying beds; the clear supernatant from the clarifiers flows into the
chlorine contact chamber with a minimum 20 minute detention time, two chlorinators provide
the desired amount of chlorine continuously to disinfect effluent; the treated effluent is
discharged to the Cameron Company Fwsd Reservoir | (formerly identified as City of Port
Isabel reservoir); thence to the Laguna Madre in Segment No. 2491 of the bays and estuaries; the
dry sludge removed from the drying beds is disposed of by a TCEQ registered hauler land
applying the sludge in a TCEQ registered site, The facility has a standby generator to provide
energy for the entire plant during a power outage, thus capable of meeting discharge permit
parameters under any unexpected outage event. '

For the Use of Type I Reclaimed Water, a lift pump has been installed in the existing chlorine

contact chamber, followed by a 6 inch force main to a cloth media filter. From the cloth media
filter, effluent is gravity fed to an existing 17.5 acre lake and an existing 5.5 acre lake via a 10-
inch PVC gravity sewer, painted purple. The lift pump and cloth media filter are controlled by
SCADA and a float at the existing inlet box of a South Padre Island Golf Community lake.



LEGEN
== ALL GRAVITY PIPE
'WWTP SERVICE AREA
[ ] LAGUNA VISTA

Laguna Madre Water District
Laguna Vista Service Area and Site Plan
>H8or_5ma 3: Laguna Vista Site Plan




LAGUN/

February 3, 2025

Francesca Findlay

Application Review and Processing Team (MC148)
Water Quality Division

Water Commission of Environmental Quality

Re: Laguna Madre Water District

Laguna Vista Wastewater Treatment Faciity, Domestic Wastewater Permit Application
WQ0014069001, TX 0117072

Enclosed please find one (1) original and two (2) copies of the complete response to the letter dated January 29, 2025.

I have read the portion of the NORI with relevant information to my application and have concluded that there are no errors or
omissions. '

Please feel free to contact me if you have any questions, or require any additional information.

Sincerely,

Mark A Garza
Wastewater Plant Manager
Laguna Madre Water District

105 Port Rd, Port Isabel, Texas 78578 (956) 943-2626 Ex : 610



Comision de Calidad Ambiental del Estado de Texas

AVISO DE RECIBO DE LA SOLICITUD Y
EL INTENTO DE OBTENER PERMISO PARA LA CALIDAD DEL AGUA
RENOVACION

PERMISO NO. WQo0014069001

SOLICITUD. Laguna Madre Water District 105 Port Road Port Isabel Texas ha solicitado a la
Comisién de Calidad Ambiental del Estado de Texas (TCEQ) para renovar el Permiso No.
WQ0014069001 (EPA 1.D. No. TX 0117072) del Sistema de Eliminacién de Descargas de
Contaminantes de Texas (TPDES) para autorizar la descarga de aguas residuales tratadas en un
volumen que no sobrepasa un flujo promedio diario de 650.000 millones de galones por dia. La
planta esta ubicada 30488 Holly Beach Rd. en el Condado de Cameron Texas. La ruta de
descarga es del sitio de la planta a Embalse FWSD del condado de Camero 1{embalse de la
ciudad de Port Isabel). La TCEQ recibié esta solicitud el Enero 23, 2025. La solicitud para el
Dermiso estara disponible para leerla y copiarla en 105 Port Road Port Isabel Texas 78578 de la
fecha de publicacion de este aviso en el periédico. Este enlace a un mapa electronico de la
ubicacion general del sitio o de la instalacién es proporcionado como una cortesia y no es parte
de la solicitud o del aviso. Para la ubicacién exacta, consulte la solicitud.

https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.315,26.117777&level=18

AVISO ADICIONAL. El director ejecutivo de la TCEQ ha determinado que la solicitud es
administrativamente completa y conducira una revisién téenica de la solicitud. Después de
completar la revision téenica, el director ejecutivo puede preparar un borrador del permisoy
emitira una Decisién Preliminar sobre la solicitud. El aviso de la solicitud y la decision
preliminar seran publicados y enviado a los que estin en la lista de correo de las
personas a lo largo del condado que desean recibir los avisos y los que estian en la
lista de correo que desean recibir avisos de esta solicitud. El aviso dari la fecha
limite para someter comentarios piiblicos.

COMENTARIO PUBLICO / REUNION PUBLICA. Usted puede presentar
comentarios publicos o pedir una reunién publica sobre esta solicitud. El propésito
de una reunién piblica es dar la oportunidad de presentar comentarios o hacer preguntas acerca
de la solicitud. La TCEQ realiza una reunién publica si el director ejecutivo determina que hay
un grado de interés ptiblico suficiente en la solicitud o si un legislador local lo pide. Una reunién
publica no es una audiencia administrativa de lo contencioso.

OPORTUNIDAD DE UNA AUDIENCIA ADMINISTRATIVA DE LO CONTENCIOSO.
Después del plazo para presentar comentarios piblicos, el director ejecutivo considerard todos
los comentarios apropiados y preparar4 una respuesta a todos los comentarios publicos



esenciales, pertinentes, o significativos. A menos que la solicitud haya sido referida
directamente a una audiencia administrativa de lo contencioso, la respuesta a los
comentarios y la decisién del director ejecutivo sobre la solicitud serin enviados
por correo a todos los que presentaron un comentario publico y alas personas que
estan en la lista para recibir avisos sebre esta solicitud. Si se reciben comentarios,
el aviso también proveera instrucciones para pedir una reconsideracién de la
decision del director ejecutivo y para pedir una audiencia administrativa de lo
contencioso, Una audiencia administrativa de lo contencioso es un procedimiento legal
similar a un procedimiento legal civil en un tribunal de distrito del estado.

PARA SOLICITAR UNA AUDIENCIA DE CASO IMPUGNADO, USTED DEBE
INCLUIR EN SU SOLICITUD LOS SIGUIENTES DATOS: su nombre, direccién, y
namero de teléfono; el nombre del solicitante y niimero del permiso; la ubicaciéon
y distancia de su propiedad/actividad con respecto a Ia instalacion; una
descripcion especifica de la forma cémo usted seria afectado adversamente por el
sitio de una manera no comin al piiblico en general; una lista de todas las
cuestiones de hecho en disputa que usted presente durante el periodo de
comentarios; y la declaracién "[Yo/nosotros] solicito /solicitamos una audiencia de